








"SAFARI AN IMAL FEATURE" CONT ROL BOARD 

UNIT LAYOUT & IDENTIFICATION 

Index Part 
No. No. 

1 AS-2519-3C 

9 

(1" -. .... " '..;:,.. 

Description 

Up & Down Transistorized 
Module Board Assembly 

Note: A complete parts breakdown of the 
Circuit Plate Components can be 
obtained by ordering Blueprint No. 
AS - 2518-3C (Important: Specify 
Blueprint Only) 

P-3559A Support Brackets 

LS832-4-511 Screw 

P-6717-10A Mounting Bracket 

2 AS-23BO-60B Up & Down Score Motor 
Assembly (Pulsing Unit) 
- See "Safari Animal 
Feature Part m" 

3 AS-S73-50ND Up & Down Reflex Unit 
Assembly - See "Safari 
Animal Feature Part lJI" 

No. 
Req. 

1 

2 

4 

1 

1 

1 

Index Part 
No. No. 

4 

Descriptlon 

4 AS- 1022-1l4NDUp & Down Score Unit 
Assembly - See "Safari 
Animal Feature Part II" 

5 AS- l l l lO-42ND Up & Down Feature Unit 
Assembly (Counter 
Unit) - See ''Safari 
Animal Feature Part II." 

6 AS-797- 1 B l  ND Up & Down Replay Counter 
Unil Assembly - See 
Safari Animal Feature 
Part I" . 

7 Screw, 112/4 - 20 x 3/4 
Hex. HD. Cap. 

P-SOO-6B Washer 

B CA-475-23A Mounting Board 

9 E- 300- 505B Relays (7 Bank) 

P-5052-1SA Mounting Bracket 

ALWAYS GIVE M O D E L  ANO PART NO. WHEN ORDERING SERVICE PARTS 

.... 

No. 
Req. 

1 

1 

1 

2 

2 

1 

1 

1 
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"ANIMAL FEATURE" CONTROL UNITS -PART I 

UP & DOWN REPLAY COUNTER UNIT 

13 J1 \\.w. 
-� 

{pofist 
Index Part No. Index Part No. 

No. No. Description Req. No. No. Description Req. 

Note: This Illustration & Part List covers 18 A-613-33A Core Plug Assembly 2 
the "UP & Down Replay Counter Unit", I. CO-28R- 15 Reset Coil 1 
AS-797-181 ND. 20 C-S42A Guide Ring 2 

2 1  S-496-1OIA Plunger 1 
1 P-S389A Retaining Ring 1 22 A-1573-98A Contact Plate Assembly 1 
2 SP-370 Torsion Spring {2-1/2 Turn� 1 23 AS- I046- 523A Wiper Assembly 1 
3 C-IOOB Ratchet Shaft 1 24 P-801-107B Washer 1 
4 M- 254.A Hai r Pin 4 25 Screw, 118 x 3/4" Lg. Sheet 
5 A-1765-8A Step-Up Arm Assembly 1 Metal 1 
6 P-126- 154A Plate 4 26 MS 832-4-810 Screw 2 
7 SW-lOO- 149A Switch 1 27 WS 8-8-510 Wood Screw 2 
8 P-137-5A Spring Plate 2 28 MS 54.0- 16-110 Screw 2 
• MS 540- 5-110 SCrew 2 2. LS 540- 5-510 Screw 2 

10 MS 540- 12-110 Screw (Switch) 2 30 P-3384A Spring Stop 1 
1 1  P-126-247A Switch Mounting Plate 1 31 SW-OI0-41A Switch 1 
12 S-737-48A Pivot Pin 1 32 C0-25 GG-7 Step-Up Coil 1 
13 M-319-SA Elastic Stop Nut 1 33 S-496-116A Plunger 1 
14 SP- lOO- 1 20B Extension Spring 1 34 P-448-6A Snap Washer 1 
15 SP-lOO-125B Extension Spring 1 35 P-801-172B Washer 10 
16 A-1766A Reset Pawl Assembly 1 36 A-1768-43B Base Plate Assembly 1 
17 Screw, #8 x 3/8" Lg. 

Parker Swage Form 4 

ALWAYS GIVE MOOEL AND PART NO. WHEN ORDERING SERVICE PARTS 
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"ANIMAL FEATURE" CONTROL UNITS - PA RT II 

UP & DOWN F E ATURE UNIT 

"\ 
" 

UP & DOWN SCORE UNIT 

)\ 

. .  ' �  / . 1 • 

S�' 0 

4 6  



"ANIMAL FEATURE" CONTROL UNITS -PART II 

U P  & DOWN FEAT U R E  UNIT-UP & DOWN S C O R E  UNIT 

Index Part 
No. No. Description 

Note: lndex No. ' s  1 - 33 cover the "Up 
& Down Feature Unit", AS-ll lO-42ND. 

1 P·3389A 
2 SP-370A 
3 C- 1050-24 
4 M- 254A 
5 A- 1765-4A 
6 S-737-48A 
7 M-319-3A 
8 A-1768-43B 
9 SP- lOO-120B 

10 sp- 100-125B 
11 A-17B6-4A 
12 P-3387A 
13 SP-IOO-t lOA 
14 A-101-359A 
15 AS-I046-609A 
16 P-801- 1078 
17 

18 MS832-4-SlO 
19 P- 126- 533A 
20 LS 540- 5-510 
21 WS8-8-S10 
22 PW8-10 
23 R-1l1-29A 
24 P-3384A 
25 P- 1 26-154A 
26 A-SlS- 33A 
27 

28 CO�25GG-7 
29 C- 342A 
30 S-496- 100A 
31 CO-2SR- IS 
32 S-496-101A 
33 P-4640- 2A 

MS 832- 3- 5 1 1  

Retaining Ring 
Torsion Spring (3 Turns) 
Ratchet & Shaft 
Hair Pin 
Step-Up Arm 
Pivot Pin 
Elastic Stop Nut 
Base Plate Assembly 
Extension Spring 
Extension Spring 
Reset Pawl Assembly 
Pawl 
Extension Spring 
Contact Plate Assembly 
Wiper Assembly 
Washer 
Screw, '8 x 5/8" Lg. Sheet 

Metal 
Screw 
Cable Bracket 
Screw 
Wood Screw 
Washer 
Grommet 
Spring Stop 
Retaining Plate 
Core Plug Assembly 
Screw, f 8  - 32 x 3/8" Lg. 

Parker Kalon Swage Form 
Step-Up Coil 
Guide Ring 
Plunger 
Coil 
Plunger 
Plate 
Screw 

No. 
Req. 

1 
1 
1 
4 
I 
1 
1 
I 
1 
1 
1 
1 
1 
I 
1 
1 

I 
2 
I 
4 
3 
3 
3 
1 
1 
2 

4 
1 
2 
1 
1 
I 
1 
2 

Index Part 
No. No. Description 

Note: Index No. ' s  34 - 69 comprise the 
"Up & Down Score Unit", AS- I022-1 14ND. 

34 P-3389A 
35 SP- 370-1A 

36 C-I050-9A 
37 M-254A 
38 A-1765-4A 
39 S-7 37-48A 
40 M-319-3A 
41 SP-IOO-120B 
42 SP-100-1258 
43 A-1766A 
44 A-I01-357A 
45 5-231-332B 
46 WS 6-10 
47 C-271-5A 
48 MS 540- 12-110 
49 AS-1046-608B 
50 P-801-107B 
51 

52 SP-433-4A 
53 MS832-4-810 
54 WS8-8-510 
55 MS 540- 14-110 
56 P-137- 5A 
57 LS-540-5-511 
58 P-126- 533A 
59 A-1768-43B 
60 P- 3384A 
6 1  SW- llO-39A 
62 P-126-154A 
63 A-613-33A 

64 

65 CO-25GG7 
66 C-342A 
67 S-496-100A 
68 CO-28R- 15 
69 S-496- lOlA 

Retaining Ring 
Torsion Spring (1-1/2 

Turns) 
Ratchet & Shalt 
Hair Pin 
Step-Up Arm Assembly 
Pivot Pin . . . . . . 
Elastic Stop Nut 
Extension Spring 
Extension Spring 
Reset Pawl Assembly 
Contact Plate Assembly 
Bushing 
Washer 
Clip 
Screw 
Wiper Assembly 
Washer 
Screw, 11 8  x 5/8" Lg. Sheet 

Metal 
Retaining Spring 
Screw 
Wood Screw 
Screw 
Spring Plate 
Screw 
Bracket 
Base Plate Assembly 
Spring Stop 
Switch 
Retaining Plate 
Core Plug & Bracket 

Assembly 
Screw, #8 - 32 x 3/8" Lg. 

Parker Swage Form 
Step-Up Coil 
Guide Ring 
Plunger 
Reset Coil 
Plunger 

ALWAYS GIVE MOCEL ANC PART NO. WHEN ORCERING SERVICE PARTS 

No. 
Req. 

1 

1 
1 
4 
1 
I 
1 
I 
1 
1 
1 
1 
2 
1 
I 
1 
1 

1 
1 
2 
2 
2 
I 
2 
1 
1 
1 
1 
2 

2 

4 
1 
2 
1 
1 
1 
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"ANIMAL FEATURE" CONTROL UNITS -PART III 

UP & OOWN REFLEX UN IT-SCORE M O TOR ASSEM BLY 

1 2 1 1  
)" 

3S 

ALWAYS GIVE MODEL AND PART NO. WHEN O R O E l=I l N G  SERVICE PARTS 

<Ie 



"ANIMAL FEATURE" CONTROL UNITS -PART III 

U P  & OOWN FlEFLEX U N I T-SCORE MOTOR ASSEMBLY 

(pJf-lt 
Index Part No. Index Part No. 
No. No. Description Req. No. No. Description Req. 

Note: Index No. ' s  1 - 35 comprise the 23 PW 8-10 Washer 4 
"Up & Down Reflex Unit", AS-873- S0ND. 

24 A-463-18A Ratchet Assembly (51 
Hex Hd. Screw, # 10 - Steps) 

32 x 3/8" Lg, 1 
25 AS-I060A Magnet Assembly 1 

2 P-SOO-6B Washer 1 
26 C-15SA Gear 2 

3 AS- 1046- SOBA Wiper Assembly 
27 A-1143A Pinion & Shaft Assembly 1 

4 A- 1402-267A Contact Plate Assembly 1 
28 P-801-30B Washer 1 

5 58832-4-1104 Set Screw 8 
29 C-231A Gear 2 

6 S 149-29A Adapter 1 
30 A- 1 146A Stop Pin & Shaft Assembly . 

7 S-475- lOA Shaft 1 
3 1  C-232A Bevel Gear 1 

8 N 632- 1110 Nut 2 
32 P-801-SB Washer 1 

9 #6 Lockwasher 2 
33 P-6316-4A Retaining Ring 1 

10 LS832-14-SlO Screw (Stop) 1 
34 S-1256-9A Tie Rod 

11  LS 832-4- 511 Screw 12 

35 M-1l4A Pinion 1 
12 A-1142-4B Base Plate 1 

1 3  P-6316-3A Retaining Ring 2 Note: Index No. 's 36 - 47 comprise the 
"Score Motor Assembly", AS-23BO-60B. 

14 P-2073A Shield 1 
36 P-6629-50A Switch Cover 1 

15 A- 1 l44A Pinion & Shaft Assembly 1 
37 P-669B-IOA Side Plate 1 

16 S-423-40A Spacer 4 
Screw, #8 - 32 x 3/8" Lg. 38 

17 A- 1142-5B Base Plate Assembly 1 Parker Swage Form 6 

18 P-405- 14A Soldering Terminal (Used 39 LS 832-4- 511 Screw 4 

as Shield Hold-Down) 2 
40 C-537-5A Nyliner 1 

19 A-463-2IA Ratchet Assembly (67 Steps) 1 
4 1  AS-975-164B Cam Assembly 

20 M-254-2A Hair Pin 5 
Screw (Motor) 4 42 LS832-6-511 

2 1  P-138-4A Pawl 2 
43 P-6264-58A Mounting Bracket 1 

SP-352A Torsion Spring (Shown in 
Place for Assembly 44 E-119-393A Motor 

Clarity) 2 
45 P-6698-11A Side Plate 1 

22 AS-1060-1A Magnet Assembly 1 
46 AS-982-747A Switch & Bracket Assembly 1 

47 P- 1637-4B Roll Pin 1 

ALWAYS GIVE MODEL AND PAt::IT NO. WHEN OFlDE�ING SE�VICE PAFlTS 
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NOTES 
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